APPENDIX 9 - EXPLODED DIAGRAM AND PARTS LIST - FP15



# Item Description Qty
1 SE24172 LEFT DOOR FRAME WITH HANDLE AND GASKET 1
2 AC06500 SILICONE AND 5/8" X 8' BLACK DOOR GASKET KIT 1
3 SE68960 LEFT HANDLE AND LATCH KIT 1
4 30025 1/4-20 X 1/2" PAN-HEAD QUADREX BLACK SCREW 2
5 30187 STAINLESS WASHER ID 17/64" X OD 1/2" 2
6 30898 ROUND WOODEN BLACK HANDLE 2
7 PL68960 LEFT HANDLE DOOR 1
8 30039 NUT 1/2-20 1
9 40030 ROUND 1/4" ROPE WITH ADHESIVE 2
10 PL61410 GASKET RETAINER 2
11 30124 SCREW #8 - 32 X 5/16" TRUSS QUADREX ZINC 2
12 SE24173 RIGHT DOOR FRAME WITH HANDLE AND GASKET 1
13 SE68961 RIGHT HANDLE AND LATCH KIT 1
14 PL68961 RIGHT DOOR HANDLE 1
15 30062 SPRING PIN 3/32" X 1/2" 1
16 30043 CLEVIS PIN 3/16" x 7/8" 1
17 8435-08 BLACK OXIDE LATCH MECHANISM BEARING 1
18 30101 SPRING TENSION PIN 5/32" DIAX 11/2"L 1
19 23066 FP15 ROBAX GLASS 2
20 AC06400 3/4" (FLAT) X 6' BLACK SELF-ADHESIVE GLASS GASKET 2
21 PL68894 GLASS RETAINER FRAME 4
22 SE53585 GLASS RETAINER KIT WITH SCREWS (12 PER KIT) 1
23 30472 SPRING 1/2" OUTSIDE DIA. X 3"'L 2
24 PL68915 ADAPTER 5" 1
25 44191 THERMODISC 36T12 F275 1
26 SE68877 AIR CONTROL MECHANISM ASSEMBLY 1
27 44190 LIMIT SWITCH 2
28 60236 ROCKER SWITCH 2 POSITION RED LIGHT 1
29 51000 HONEYWELL 24V DAMPER MOTOR 1
30 60208 TRANSFORMER 120 V/24 V 20 VA 1
31 PL68781 AIR INLET PLATE 1
32 30131 BLACK METAL SCREW #10 X 1/2" TYPE "A" PAN QUADREX 4
33 30485 WING NUT 1/4-20 X 1/2" ZINC PLATTED 2
34 30117 SOCKET SET SCREW #10-32 X 1/4" 2
35 30586 HINGE PIN 2
36 30203 FLAT WASHER .682" OD X .390" ID BRASS 2
37 21490 PILOT INSULATION 1
38 SE68758 PILOT ASSEMBLY 1
39 30094 HEX SCREW WASHER HEAD 1/4-20 X 3/4" F ZINC TYPE 1




# Item Description Qty
40 PL68759 INNER ASH RETAINER

41 30767 SPRING 1/2" OUTSIDE DIA. X 8"L

42 PL60266 LONG TOP STANDOFF

43 PL68952 SIDE STANDOFF

44 VA4460 FORCED AIR DISTRIBUTION KIT

45 60201 CONNECTOR 1 SCREW 3/8" FOR BX WIRE

46 PL66523 THERMODISC SUPPORT

47 30133 METAL SCREW #8 X 3/8" PAN QUADREX TYPE "A" ZINC
48 SE68951 WIRED ELECTRICAL PARTS WITH JUNCTION BOX
49 44122 DOUBLE CAGE BLOWER 176 CFM (CLASS H)

50 PL68950 JUNCTION BOX COVER

51 60204B TERMINAL BLOCK (END SECTION)

52 60204A TERMINAL 3/8" SECTION

53 44046 THERMODISC F110-20F

54 PL68951 CONNECTOR BLOCK CASE

55 30154 BLACK SCREW #10 X 5/8" ROBERTSON TYPE A
56 44080 RHEOSTAT WITH NUT

57 44091 ROCKER SWITCH 2 POSITION MSR-8

58 44087 RHEOSTAT NUT

59 44085 RHEOSTAT KNOB

60 SE45858 FP15 OWNER'S MANUAL KIT

61 AC05959 METALLIC BLACK STOVE PAINT - 342 g (120z) AEROSOL

RrlRrdlRP|IP|IPIRPIP[IRPIR[RPR[RP|IRPIMIMVID IRPIRPIRIRPRIRPIWIR|IRP|IP|IP|IPIPIRIRPIRPINRP|IRPR|IRP|IRPIN|PIR[R[O|R (R (R

62 30506 SCREW PAN TORX TYPE F 1/4-20 X 1" BLACK
63 PL68839 DECORATIVE ASH LIP

64 21463 REAR COMBUSTION CHAMBER INSULATION
65 21464 LEFT COMBUSTION CHAMBER INSULATION
66 21465 RIGHT COMBUSTION CHAMBER INSULATION
67 PL68873 THERMODISC ACCESS

68 30084 NUT 1/4-20 X 1/2" GRADE 5

69 PL53145 REFRACTORY RETAINER

70 30026 THREAD CUTTING SCREW 10-24 F 5/8" HEX WASHER HEAD
71 AC02360 CLASSIC MOULDED REFRACTORY BRICK PANELS
72 22025 LEFT FLOOR REFRACTORY

73 22026 RIGHT FLOOR REFRACTORY

74 22027 REAR REFRACTORY

75 22028 LEFT REFRACTORY

76 22029 RIGHT REFRACTORY

77 PL68762 FRONT SECONDARY AIR TUBE

78 PL68763 CENTER FRONT SECONDARY AIR TUBE

79 PL68764 REAR SECONDARY AIR TUBE

80 PL68765 CENTER SECONDARY AIR TUBE

81 30068 STAINLESS STEEL COTTER PIN 1/8" X 1 1/2"
82 21265 BAFFLE (C-CAST)

83 PL68850 BAFFLE DEFLECTOR




# Item Description Qty
84 30060 THREAD-CUTTING SCREW 1/4-20 X 1/2" F HEX STEEL SLOT WASHER C102 ZINC 4
85 VA15FLO6 | PAINTED BLACK "CROWN" STYLE FACEPLATE 1
86 AC01378 WARM AIR CIRCULATION GRILLE - MODERN STYLE 1
87 30540 HOT AIR GRAVITY DISTRIBUTION KIT GRILL 1
88 60380 ELECTRIC WIRE DOUBLE BLACK SEW2 200°C 18 AWG 4" ET 35" 1
89 60381 ELECTRIC WIRE WHITE TEW 105°C 18 AWG 6" 1
90 60379 ELECTRIC WIRE DOUBLE BLACK SEW2 200°C 18 AWG 16" ET 35" 1
91 60374 ELECTRIC WIRE WHITE SEW2 200°C 18 AWG 46" 3
92 60375 ELECTRIC WIRE WHITE TEW 105°C 18 AWG 12.5" 1
93 60376 ELECTRIC WIRE WHITE TEW 105°C 18 AWG 12.5" 1
94 60377 ELECTRIC WIRE DOUBLE WHITE TEW 105°C 18 AWG 6" ET 6" 1
95 60378 ELECTRIC WIRE DOUBLE BLACK TEW 105°C 18 AWG 6" ET 6" 1
96 60278 ELECTRIC WIRE BLACK TEW 105°C 18 AWG 6" 1
97 60291 ELECTRIC WIRE BLACK SEW2 200°C 18 AWG 12" 2




	PART A - OPERATION AND MAINTENANCE
	1. Safety Information
	1.1 Summary of Operation and Maintenance Cautions and Warnings

	2  General Information
	2.1 Appliance performance(1)
	2.2  General Features
	2.3  Measurements FP15
	2.4 Measurements FP15A
	2.5  Zone Heating and How to make it work for you
	2.6 The Benefits of Low Emissions and High Efficiency
	2.7 The SBI Commitment to You and the Environment
	2.7.1 What is Your New Fireplace Made Of?


	3 Fuel
	3.1 How to Prepare or Buy Good Firewood
	3.1.1 What is Good Firewood?
	3.1.2 Tree Species
	3.1.3 Log Length
	3.1.4 Piece Size
	3.1.5 How to Dry Firewood
	3.1.6 Judging Firewood Moisture Content

	3.2 Manufactured Logs

	4  Operating Your Fireplace
	This wood heater has a manufacturer-set minimum low burn rate that must not be altered. It is against federal regulations to alter this setting or otherwise operate this wood heater in a manner inconsistent with operating instructions in this manual.
	This wood heater has a manufacturer-set minimum low burn rate that must not be altered. It is against federal regulations to alter this setting or otherwise operate this wood heater in a manner inconsistent with operating instructions in this manual.
	4.1 Your First Fires
	4.2 Lighting Fires
	4.2.1 Best practice: The Top Down Fire
	4.2.2 Conventional Fire Starting
	4.2.3 Two Parallel Logs
	4.2.4 Using Fire Starters

	4.3 Maintaining Wood Fires
	4.3.1 General Advice
	4.3.2 Ash Removal
	4.3.3 Raking Charcoal
	4.3.4 Firing Each New Load Hot
	4.3.5 Shutting Down the Air Supply
	4.3.6 Building Different Fires for Different Needs
	4.3.7 EPA Certification Loading
	4.3.7.1 High burn rate
	4.3.7.2 Medium and low burn rate

	4.3.8 Maximum Burn Cycle Times
	4.3.9 How to place the logs


	5  Maintaining Your Wood Heating System
	5.1 Fireplace Maintenance
	5.1.1 Plated Finish Maintenance
	5.1.2 Glass Door Cleaning
	5.1.3 Door Adjustment
	5.1.4  Door Alignment
	5.1.5 Replacing the Door Gaskets
	5.1.6 Replacing the Door Glass
	5.1.6.1 Replacing the door glass gasket

	5.1.7 Cleaning and Painting the Fireplace

	5.2 Chimney and Chimney Liner Maintenance
	5.2.1 Why Chimney Cleaning is Necessary
	5.2.2 How Often Should You Clean the Chimney?
	5.2.3 Cleaning the Chimney
	5.2.4 Fire Baffle Removal Prior to Cleaning the Chimney
	5.2.5 Chimney Fire


	PART B – INSTALLATION
	6 Safety Information
	6.1 Installation Cautions and Warnings
	6.2  Regulations Covering Fireplace Installation
	6.3 Fireplace Installation
	6.3.1 Standoff installation
	6.3.2 Transportation Packaging
	6.3.3 Locating the WATERLOO
	6.3.4 Clearances to combustible materials
	6.3.5 Hearth extension construction options
	6.3.5.1 Option #1 - Installation directly on the floor
	6.3.5.2 Option #2 - Installation raised less than 8" from floor
	6.3.5.3 Option #3 - Installation on a more than 8" raised base
	6.3.5.4 Option #4 - Installation raised between 8" and 12" from floor
	6.3.5.5 Option #5 - Installation raised more than 12" from floor
	6.3.5.6 R Calculations

	6.3.6  Minimum Heart Extension Requirements
	6.3.7 Framing construction
	6.3.7.1 Framing
	6.3.7.2  Framing when installing a fresh air intake kit or a forced air kit
	6.3.7.3 Framing for a corner installation

	6.3.8 Facing
	6.3.9 Installation of a non-combustible shelf


	7 The Venting System
	7.1 General
	7.2 Suitable Chimneys
	7.4 The Relationship Between the Chimney and the House
	7.4.1 Why the chimney should penetrate the highest heated space

	7.5 Chimney Installation Notes
	7.6  Chimney Installation Instructions
	7.6.1  Examples of Typical Chimney Installation
	7.6.2  Exterior Offset Installation
	7.6.3 Installation Instructions
	7.6.4 Offset Chimney Installation
	7.6.5 Rafter protection

	7.7 Angled Wall Radiation Shield
	7.8 Chimney Support Installation
	7.8.1 Universal Roof Support
	7.8.2 Universal Offset Support

	7.9 Installation Instructions for Masonry Application
	7.9.1 Installation instructions

	7.10 Supply of Combustion Air

	APPENDIX 1 - Hot air circulation grille – Modern style (AC01378)
	APPENDIX 2 - Forced Air Distribution Kit* (VA4460)
	APPENDIX 3 - Blower Maintenance or Replacement
	APPENDIX 4 - Installing the Fresh Air Intake Kit
	APPENDIX 5 - Refractory Slabs Replacement
	APPENDIX 6 - Installation of Secondary Air Tubes and Baffle
	APPENDIX 7 - Air Control Snap Disc Replacement
	APPENDIX 8 – Electrical Wiring
	APPENDIX 9 - Exploded Diagram and Parts List – FP15
	APPENDIX 10 - Exploded Diagram and Parts List – FP15A
	VALCOURT LIMITED LIFETIME WARRANTY



